
Profess ional  Suppl ies

 688081 ol 2018.01 

688.081 WARMHOUDVITRINE - SPARE PART LIST

1

NO CODE DESCRIPTION Q’TY

1 ZSD600-1021 GLASS BRACKET 1

2 ZSD600-1022 CURVED GLASS 1

3 ZSD600-1023 HINGE 2

4 ZSD600-1024 HANDLE 2

5 ZSD600-1025 GLASS NAIL 2

6 ZSD600-1026 DOOR GLASS 2

7 ZSD600-1027 SHELF 2

8 ZSD600-1028 WATER RECEIVER 1

9 ZSD600-1029 SIDE GLASS 2

10 ZSD600-10210 T-TYPE WASHER M5 2

11 ZSD600-10211 WASHER M5 2

12 ZSD600-10212 STAINLESS STEEL CREWS 2

13 ZSD600-10213 NUT M6 x 15 8

14 ZSD600-10214 STAINLESS STEEL FLAT WASHER 6 x 16 x 1 8

15 ZSD600-10215 T-TYPE WASHER M6 12

16 ZSD600-10216 CREW M6 x 15 8

17 ZSD600-10217 VIBRATION ABSORBING WASHER 8

18 ZSD600-10218 CREW M6 x 20 4

19 ZSD600-10219 MIDDLE PANEL 1

20 ZSD600-10220 BASEBOARD HANGER 1

21 ZSD600-10221 FRONT PANEL 1

22 ZSD600-10222 HEATING ELEMENT 1

23 ZSD600-10223 HEATING ELEMENT HANGER2 1

24 ZSD600-10224 REAR PANEL 1

25 ZSD600-10225 RIGHT PANEL 1

26 ZSD600-10226 CABLE CLAMP FIXER 1

27 ZSD600-10227 CABLE CLAMP BRACKET 1

28 ZSD600-10228 CABLE CLAMP COVER 1

29 ZSD600-10229 PLUG TYPE FIXER 12 12

30 ZSD600-10230 POWER LINE 1

31 ZSD600-10231 CABLE CLIP 1

32 ZSD600-10232 SWITCH 1

33 ZSD600-10233 INDICATOR LIGHT 1

34 ZSD600-10234 PROBE PLATE 1



Profess ional  Suppl ies

 688081 ol 2018.01 

688.081 WARMHOUDVITRINE - SPARE PART LIST

2

NO CODE DESCRIPTION Q’TY

35 ZSD600-10235 ADJUSTABLE FEET 4

36 ZSD600-10236 THERMOSTAT 125°C 1

37 ZSD600-10237 THERMOSTAT 150°C 1

38 ZSD600-10238 PROBE PRESSING PLATE 3

39 ZSD600-10239 BAFFLE 1

40 ZSD600-10240 DRAWER 1

41 ZSD600-10241 BASEBOARD 1

42 ZSD600-10242 PANEL BRACKET 4

43 ZSD600-10243 HEATING ELEMENT HANGER1 1

44 ZSD600-10244 RIGHT PANEL 1


